Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5500 Antl 14.76 8.31 5.65
NVNT a 5600 Antl 14.76 8.31 5.65
NVNT a 5700 Antl 14.82 8.29 5.65
NVNT n20 5500 Antl 34.78 4.59 1.83
NVNT n20 5600 Antl 34.82 4.58 1.83
NVNT n20 5700 Antl 34.91 4.57 1.83
NVNT n40 5510 Antl 34.07 4.68 1.9
NVNT n40 5590 Antl 33.94 4.69 1.9
NVNT n40 5670 Antl 34.07 4.68 1.9
NVNT ac20 5500 Antl 314 5.03 2.15
NVNT ac20 5600 Antl 31.25 5.05 2.16
NVNT ac20 5700 Antl 314 5.03 2.15
NVNT ac40 5510 Antl 28.65 5.43 2.45
NVNT ac40 5590 Antl 28.58 5.44 2.44
NVNT ac40 5670 Antl 28.65 5.43 2.45
NVNT ac80 5530 Antl 27.14 5.66 2.63
NVNT ac80 5610 Antl 27.22 5.65 2.63
NVNT ax20 5500 Antl 21.97 6.58 3.47
NVNT ax20 5600 Antl 21.98 6.58 3.47
NVNT ax20 5700 Antl 22.01 6.57 3.48
NVNT ax40 5510 Antl 21.96 6.58 3.48
NVNT ax40 5590 Antl 22.02 6.57 3.47
NVNT ax40 5670 Antl 22.03 6.57 3.48
NVNT ax80 5530 Antl 21.24 6.73 3.64
NVNT ax80 5610 Antl 21.36 6.7 3.62
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5500 Antl 1.56 8.31 9.87 24 Pass
NVNT a 5600 Antl 1.07 8.31 9.38 24 Pass
NVNT a 5700 Antl 2.67 8.29 10.96 24 Pass
NVNT n20 5500 Antl 5.55 4.59 10.14 24 Pass
NVNT n20 5600 Antl 5.4 4.58 9.98 24 Pass
NVNT n20 5700 Antl 5.55 4.57 10.12 24 Pass
NVNT n40 5510 Antl 5.57 4.68 10.25 24 Pass
NVNT n40 5590 Antl 4.92 4.69 9.61 24 Pass
NVNT n40 5670 Antl 5.22 4.68 9.9 24 Pass
NVNT ac20 5500 Antl 3.91 5.038 8.94 24 Pass
NVNT ac20 5600 Antl 3.9 5.05 8.95 24 Pass
NVNT ac20 5700 Antl 4.7 5.03 9.73 24 Pass
NVNT ac40 5510 Antl 4.54 5.43 9.97 24 Pass
NVNT ac40 5590 Antl 4.02 5.44 9.46 24 Pass
NVNT ac40 5670 Antl 3.42 5.43 8.85 24 Pass
NVNT ac80 5530 Antl 3.36 5.66 9.02 24 Pass
NVNT ac80 5610 Antl 3.53 5.65 9.18 24 Pass
NVNT ax20 5500 Antl 3.02 6.58 9.6 24 Pass
NVNT ax20 5600 Antl 3.45 6.58 10.03 24 Pass
NVNT ax20 5700 Antl 2.62 6.57 9.19 24 Pass
NVNT ax40 5510 Antl 241 6.58 8.99 24 Pass
NVNT ax40 5590 Antl 3.06 6.57 9.63 24 Pass
NVNT ax40 5670 Antl 3.37 6.57 9.94 24 Pass
NVNT ax80 5530 Antl 2.29 6.73 9.02 24 Pass
NVNT ax80 5610 Antl 3.05 6.7 9.75 24 Pass
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Auto

Power Spectral Density

-70.34 dBm /Hz

STATUS.

Power NVNT a 5700MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:01:43 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

5.55 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.46 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5500MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:06:12 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

5.40 dBm /20 MHz

Center Freq
5.600000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-67.61 dBm /Hz

STATUS.

Power NVNT n20 5600MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:09:49 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

5.55 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.46 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5700MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:26:29 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

5.57 dBm /40 MHz

Center Freq
5.510000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-70.45 dBm /Hz

STATUS.

Power NVNT n40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:28:32 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

4.92 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-71.10 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:30:36 PM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

5.22 dBm /40 MHz

Center Freq
5.670000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-70.80 dBm /Hz

STATUS.

Power NVNT n40 5670MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:12:36 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

3.91 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.10 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5500MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:14:28 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

3.90 dBm /20 MHz

Center Freq
5.600000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.11 dBm /Hz

STATUS.

Power NVNT ac20 5600MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:17:42 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

4.70 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.31 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5700MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:34:57 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

4.54 dBm /40 MHz

Center Freq
5.510000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-71.48 dBm /Hz

STATUS.

Power NVNT ac40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:37:32 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

4.02 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.00 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:39:17 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

3.42 dBm /40 MHz

Center Freq
5.670000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-72.60 dBm /Hz

STATUS.

Power NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.530000000 GHz

#IFGain:Low

. Trig: Free Run

[12:48:12 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.530000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.78 dB
Ref 22.78 dBm

Center 5.53 GHz
#Res BW 1 MHz

Channel Power

3.36 dBm /80 MHz

Center Freq
5.530000000 GHz

#VBW 3 MHz

Power Spectral Density

-75.67 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5530MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.610000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:52:49 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.610000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.61 GHz
#Res BW 1 MHz

Channel Power

3.53 dBm /80 MHz

Center Freq
5.610000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-75.50 dBm /Hz

STATUS.

Power NVNT ac80 5610MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:20:00 PM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

3.02 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.99 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5500MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:21:50 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

3.45 dBm /20 MHz

Center Freq
5.600000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.56 dBm /Hz

STATUS.

Power NVNT ax20 5600MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:24:31 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

2.62 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-70.39 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5700MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:41:33 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

2.41 dBm /40 MHz

Center Freq
5.510000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-73.61 dBm /Hz

STATUS.

Power NVNT ax40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:43:38 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

3.06 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.96 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5590MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:46:04 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

3.37 dBm /40 MHz

Center Freq
5.670000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-72.65 dBm /Hz

STATUS.

Power NVNT ax40 5670MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.530000000 GHz

#IFGain:Low

. Trig: Free Run

[12:55:34 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.530000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.78 dB
Ref 22.78 dBm

Center 5.53 GHz
#Res BW 1 MHz

Channel Power

2.29 dBm /80 MHz

Center Freq
5.530000000 GHz

#VBW 3 MHz

Power Spectral Density

-76.74 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax80 5530MHz Ant1



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [12:58:50 PM May 23, 2024
Center Freq 5.610000000 GHz Center Freq: 5.610000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center Freq
5.610000000 GHz

Center 5.61 GHz
#Res BW 1 MHz #VBW 3 MHz 16.000000 MHz

Auto Man

CF Step

Channel Power Power Spectral Density

3.05 dBm /80 MHz -75.98 dBm /Hz

MSG STATUS.

Power NVNT ax80 5610MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5500 Antl 23.109 Pass
NVNT a 5600 Antl 23.626 Pass
NVNT a 5700 Antl 24.387 Pass
NVNT n20 5500 Antl 25.486 Pass
NVNT n20 5600 Antl 24.821 Pass
NVNT n20 5700 Antl 26.154 Pass
NVNT n40 5510 Antl 43.521 Pass
NVNT n40 5590 Antl 43.183 Pass
NVNT n40 5670 Antl 43.2 Pass
NVNT ac20 5500 Antl 26.555 Pass
NVNT ac20 5600 Antl 25.328 Pass
NVNT ac20 5700 Antl 25.123 Pass
NVNT ac40 5510 Antl 43.301 Pass
NVNT ac40 5590 Antl 43.226 Pass
NVNT ac40 5670 Antl 43.711 Pass
NVNT ac8o 5530 Antl 82.449 Pass
NVNT ac80 5610 Antl 82.189 Pass
NVNT ax20 5500 Antl 25.574 Pass
NVNT ax20 5600 Antl 2551 Pass
NVNT ax20 5700 Antl 24.654 Pass
NVNT ax40 5510 Antl 42.276 Pass
NVNT ax40 5590 Antl 43.344 Pass
NVNT ax40 5670 Antl 43.632 Pass
NVNT ax80 5530 Antl 81.605 Pass
NVNT ax80 5610 Antl 82.479 Pass




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[11:55:44 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.500000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Mkr3 5.51149 GHz
-27.798 dBm

Center Freq
5.500000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.4 dBm

Occupied Bandwidth
16.631 MHz
-64.158 kHz
23.11 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5500MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[11:57:37 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.600000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.611775 GHZ

Ref Offset 3.22 dB
Ref 23.22 dBm

Center Freq
5.600000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.3 dBm

Occupied Bandwidth
16.756 MHz
-38.084 kHz
23.63 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5600MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[11:59:28 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.700000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Mkr3 6.712145 GHz
-29.323 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.8 dBm

Occupied Bandwidth
16.782 MHz
-48.403 kHz
24.39 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5700MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:02:01 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.500000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.512677 GHz

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

e

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.2 dBm

Occupied Bandwidth
18.019 MHz
-66.564 kHz
25.49 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5500MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:06:32 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr3 6.612354 GHz
-29.764 dBm

Center Freq
5.600000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.2 dBm

Occupied Bandwidth
18.013 MHz
-56.516 kHz
24.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5600MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:10:08 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.700000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.713034 GHZ

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Tl

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.6 dBm

Occupied Bandwidth
17.973 MHz
-42.745 kHz
26.15 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5700MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:26:47 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Mkr3 6.531755 GHZ
-30.453 dBm

Center Freq
5.510000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.51 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.6 dBm

Occupied Bandwidth

36.362 MHz
-5.670 kHz
43.52 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5510MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:28:51 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.590000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.611578 GHz

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.59 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.8 dBm

Occupied Bandwidth
36.368 MHz
-13.184 kHz
43.18 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[12:30:56 PM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Mkr3 5.691556 GHz
-30.396 dBm

Center Freq
5.670000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.67 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.3 dBm

Occupied Bandwidth
36.328 MHz
-49.528 kHz
43.20 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5670MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:12:54 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.500000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.513203 GHZ

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

-

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.3 dBm

Occupied Bandwidth
17.989 MHz
-74.262 kHz
26.55 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5500MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:14:48 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr3 65.612566 GHz
-26.864 dBm

Center Freq
5.600000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.5 dBm

Occupied Bandwidth
17.981 MHz
-98.351 kHz
25.33 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5600MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:18:01 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.700000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.712495 GHz

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.6 dBm

Occupied Bandwidth
17.998 MHz
-66.134 kHz
25.12 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5700MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:35:16 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Mkr3 6.531587 GHz
-31.137 dBm

Center Freq
5.510000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.51 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.7 dBm

Occupied Bandwidth
36.350 MHz
-63.305 kHz
43.30 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5510MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:37:50 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.590000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.611551 GHZ

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.59 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.6 dBm

Occupied Bandwidth
36.330 MHz
-62.231 kHz
43.23 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[12:39:35 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Mkr3 5.691802 GHz
-29.144 dBm

Center Freq
5.670000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.67 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.6 dBm

Occupied Bandwidth
36.439 MHz
-53.324 kHz
43.71 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5670MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:48:31 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.530000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.530000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.571157 GHZ
-33.941 dBm

Ref Offset 2.78 dB
Ref 22.78 dBm

Center Freq
5.530000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.53 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 14.8 dBm

Occupied Bandwidth
75.728 MHz
-67.711 kHz
82.45 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac80 5530MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.610000000 GHz

#IFGain:Low

-

[12:53:08 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.610000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr3 5.651049 GHz
-35.615 dBm

Center Freq
5.610000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.61 GHz
#Res BW 300 kHz

CF Step

#VBW 1 MHz 12.000000 MHz

Total Power 14.7 dBm

Occupied Bandwidth
75.910 MHz
-45.768 kHz
82.19 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac80 5610MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:20:18 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.500000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.512726 GHZ
-26.109 dBm

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.5 dBm

Occupied Bandwidth
19.079 MHz
-60.975 kHz
25.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5500MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:22:09 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr3 6.612703 GHZ
-28.125 dBm

Center Freq
5.600000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.8 dBm

Occupied Bandwidth
19.065 MHz
-52.051 kHz
25.51 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5600MHz Ant1l

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:24:49 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.700000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.712307 GHz

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.6 dBm

Occupied Bandwidth
19.106 MHz
-19.806 kHz
24.65 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5700MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:41:52 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Mkr3 6.531073 GHZ
-30.541 dBm

Center Freq
5.510000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.51 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.8 dBm

Occupied Bandwidth
37.962 MHz
-65.148 kHz
42.28 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5510MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:43:59 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.590000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.611648 GHz
-29.861 dBm

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.59 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.5 dBm

Occupied Bandwidth
37.830 MHz
-23.989 kHz
43.34 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[12:46:24 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Mkr3 65.691738 GHz
-31.143 dBm

Center Freq
5.670000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.67 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.9 dBm

Occupied Bandwidth
37.927 MHz
-77.721 kHz
43.63 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5670MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:55:54 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.530000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.530000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.570693 GHz

Ref Offset 2.78 dB
Ref 22.78 dBm

Center Freq
5.530000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.53 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 15.1 dBm

Occupied Bandwidth
77.347 MHz
-109.86 kHz
81.61 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax80 5530MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.610000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 5.610000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[12:59:11 PMMay 23, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.61 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.651323 GHz
-40.084 dBm

Center Freq
5.610000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

#VBW 1 MHz 12.000000 MHz

Total Power 14.9 dBm

77.276 MHz

Transmit Freq Error
x dB Bandwidth

83.313 kHz
82.48 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ax80 5610MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5500 Antl 16.562
NVNT a 5600 Antl 16.488
NVNT a 5700 Antl 16.564
NVNT n20 5500 Antl 17.828
NVNT n20 5600 Antl 17.784
NVNT n20 5700 Antl 17.816
NVNT n40 5510 Antl 36.387
NVNT n40 5590 Antl 36.432
NVNT n40 5670 Antl 36.475
NVNT ac20 5500 Antl 17.813
NVNT ac20 5600 Antl 17.823
NVNT ac20 5700 Antl 17.821
NVNT ac40 5510 Antl 36.463
NVNT ac40 5590 Antl 36.369
NVNT ac40 5670 Antl 36.492
NVNT ac80 5530 Antl 75.813
NVNT ac80 5610 Antl 75.914
NVNT ax20 5500 Antl 19.01
NVNT ax20 5600 Antl 18.984
NVNT ax20 5700 Antl 19.016
NVNT ax40 5510 Antl 37.974
NVNT ax40 5590 Antl 37.959
NVNT ax40 5670 Antl 37.844
NVNT ax80 5530 Antl 77.484
NVNT ax80 5610 Antl 77.479




Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:55:35 AM May 23, 2024

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.502424 GHZ

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
16.562 MHz

Transmit Freq Error -61.076 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.88 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5500MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:57:28 AM May 23, 2024

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

5.605685 GHz

Ref Offset 3.22 dB
Ref2322dém ___ -0.39281dBm

Frequency

Center Freq
5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.5 dBm
16.488 MHz

Transmit Freq Error -43.155 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.10 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5600MHz Ant1



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [11:50:10 AM May 23, 2024

Frequency

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.9 dBm
16.564 MHz

Transmit Freq Error -74.952 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.92 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5700MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:01:52 PM May 23, 2024

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.4 dBm
17.828 MHz

Transmit Freq Error -63.612 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.38 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5500MHz Ant1



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:06:22 PM May 23, 2024

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.60465 GHz

Ref Offset 3.22 dB
Ref 23.22 dBm

Center Freq
5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.3 dBm
17.784 MHz

Transmit Freq Error -39.411 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.74 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5600MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:09:59 PM May 23, 2024

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.695521 GHZ

Frequency

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.8 dBm
17.816 MHz

Transmit Freq Error -52.136 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.49 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5700MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:26:38 PM May 23, 2024

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.521976 GHz

Ref Offset2.7 dB
Ref 22.70 dBm

5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
36.387 MHz

Transmit Freq Error -19.715 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.58 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5510MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:28:41 PMMay 23, 2024

Center Freq 5.590000000 GHz Center Freq: 5§.590000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.2 dB
Ref 23.20 dBm

5.590000000 GHz

Center 5.59 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 14.9 dBm
36.432 MHz

Transmit Freq Error 1.422 kHz % of OBW Power 99.00 %

x dB Bandwidth 44.19 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

. Trig: Free Run

[12:30:45 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.663946 GHz

5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.3 dBm

36.475 MHz

Transmit Freq Error
x dB Bandwidth

-68.684 kHz
43.74 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5670MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:12:45 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.813 MHz
-72.554 kHz
22.20 MHz

Transmit Freq Error
x dB Bandwidth

5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 14.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac20 5500MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:14:38 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr1 6.6027 GHz
-1.1621 dBm

Center Freq
5.600000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 14.6 dBm

Occupied Bandwidth
17.823 MHz
-72.691 kHz
24.51 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5600MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:17:51 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.700000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.706174 GHZ

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 14.7 dBm

Occupied Bandwidth
17.821 MHz
-53.013 kHz
24.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5700MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:35:07 PM May 23, 2024

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.52503 GHz

Ref Offset2.7 dB
Ref 22.70 dBm

Center Freq
5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
36.463 MHz

Transmit Freq Error -40.109 kHz % of OBW Power 99.00 %

x dB Bandwidth 44.29 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5510MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:37:41 PMMay 23, 2024

Center Freq 5.590000000 GHz Center Freq: 5§.590000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.605096 GHz

Frequency

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Center 5.59 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 14.5 dBm
36.369 MHz

Transmit Freq Error -57.324 kHz % of OBW Power 99.00 %

x dB Bandwidth 44.64 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.670000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5§.670000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[12:39:26 PMMay 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.492 MHz
-87.795 kHz
44.12 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.663496 GHz
-0.083000 dBm

Center Freq
5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz

14.8 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.530000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.530000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[12:48:21 PMMay 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.78 dB
Ref 22.78 dBm

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth
75.813 MHz
-69.477 kHz
86.93 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.4 MHz

Total Power

% of OBW Power
x dB

Mkr1

5.669316 GHz
-0.96504 dBm

Center Freq
5.530000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

15.0 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac80 5530MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.610000000 GHz

#IFGain:Low

-

[12:52:58 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.610000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr1 6.613972 GHZ
0.13791 dBm

Center Freq
5.610000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.61 GHz
#Res BW 820 kHz

CF Step

#VBW 2.4 MHz 12.000000 MHz

Total Power 14.7 dBm

Occupied Bandwidth
75.914 MHz
-59.905 kHz
85.39 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac80 5610MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:20:09 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.500000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 5.497858 GHz

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 14.7 dBm

Occupied Bandwidth
19.010 MHz
-49.347 kHz
24.32 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax20 5500MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.600000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.600000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[12:21:59 PMMay 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 200 kHz

Occupied Bandwidth
18.984 MHz
-49.804 kHz
23.90 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1

5.697546 GHz
-0.78396 dBm

Center Freq
5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

14.8 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5600MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.700000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6§.700000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[12:24:40 PMMay 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 200 kHz

Occupied Bandwidth
19.016 MHz
-62.044 kHz
25.53 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.698668 GHZ

-1.6227 dBm

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

14.7 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5700MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:41:42 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Mkr1 5.52401 GHz
-0.23927 dBm

1 Center Freq
‘ 5.510000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.51 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 14.8 dBm

Occupied Bandwidth
37.974 MHz
-13.958 kHz
44.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax40 5510MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:43:46 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.590000000 GHz

#|FGain:Low Radio Device: BTS

5.601628 GHz
-0.46960 dBm

Ref Offset3.2 dB Mkr1

Ref 23.20 dBm

Center Freq
5.590000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.59 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 14.5 dBm

Occupied Bandwidth
37.959 MHz
-50.715 kHz
44.39 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax40 5590MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[12:46:13 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 430 kHz

Occupied Bandwidth

5.656974 GHz
-0.50658 dBm

Mkr1

Center Freq
5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 14.9 dBm

37.844 MHz

Transmit Freq Error
x dB Bandwidth

-74.479 kHz
45.08 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ax40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.530000000 GHz

#IFGain:Low

. Trig: Free Run

[12:55:43 PMMay 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.530000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.78 dB
Ref 22.78 dBm

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth
77.484 MHz

-90.262 kHz
84.25 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.53498 GHz
-0.14905 dBm

Center Freq
5.530000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 14.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ax80 5530MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:59:00 PM May 23, 2024

Center Freq 5.610000000 GHz Center Freq: 5.610000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.631408 GHZ

Ref Offset 3.22 dB

Ref 2322 -0.28445dBm

Center Freq
5.610000000 GHz

Center 5.61 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz

Occupied Bandwidth Total Power 14.7 dBm
77.479 MHz

Transmit Freq Error -405 Hz % of OBW Power 99.00 %
x dB Bandwidth 85.67 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ax80 5610MHz Antl



